
22L

MARWOTTSVIUE

OT.216 | MAPIELAWN^
630W

55&

COLUMBIA I __630W_^^

550-1

(SOUTH)

m
<^

WHISKET
BOTTOU

WHISKEY
BOTTOM

HUHnNGTCN
EAST

LA-H
HUNT
CLUB RD.I

ME

(f.

HOUJFEU)
'ESTATES 650E

IEWRD.

550-1

(NORTH)

<7J

RIE. 40
BALT.
CTY

lUAIN

tCOUfGE

^
>COLLEGE

SIL.
SARAH'S

ELKR1DGE

^> sBUIMORECTY 350

250 ^sw>Cm"fr
J.75.MG_

400

.RIVER ROAD
BALT.
CTY

I AIL SAINTS

Iwssc

300

WR^
Whitman, Requardt & Associates, LLP
801 South Caroline Street, Baltimore, Maryland 21231

Scale: NTS

Client

HOWARD
COUNTY, MD.

Date: NOV 2015

VATER SYSTEM
SCHEMATIC

FIGURE 3-1



..'"'"'

Water Pressure Zones
'*S.-.-^Y

./f"
'(
\

^^/ 'v»
..--'''

-v">.
y^"'" (\^<-\^

"'^^}

^•^ T -.
"-•—-,.,.. ~""~t°^__ J
[...]
subdivisions where sewer mains have not been constructed.

'. With existing dwellings or businesses on failing private

systems as identified by the County Health Department.
1. To serve parcels with existing dwellings. These routine

extensions must also meet the following:

i. A written request has been made by a property owner who is

without a sewer main fronting their property.

). Properties to be served must abut County or State road.

:. The extension is less than 1,000 feet.

I. The extension is a gravity sewer main and continue a sewer

main currently in the service within the sewer shed.

'. It does not require acquisition of utility easements.

. Capacity is available per section 18.122B County Code.

;. The extension is supported by a least 50% of the abutting

property owners.

i project of the study, design and construction of sewer infrastructure

o convert existing properties that currently use on-site septic systems

o public sewer service.

i project to provide engineering or administrative services, computer

sset management, inspection, testing, inspector training, supplies and

quipment including vehicles necessary for site inspection for the

nplementation of developer projects to make additions to the public
/ater and sewer systems.

Y 2012, A project to provide construction and inspection service to

ites which do not require developer agreement but require 8" and

arger sewer house connections and other sewer appurtenances.

Y 2012, A project to provide the construction of sewer house

onnections by the Bureau of Utilities for residential size (4" or 6")
onnections. These connections are made when new sewer house

onnection are required for lots or homes where none exists.

, program for the reimbursement to developers for construction of

rater and sewer house connections to existing lots outside of their

ubdivision.

Project Costs ($)

Total

1,735,000

6,750,000

18,000,000

6,000,000

150,000

150,000

180,000

PL660
Eligibility

Local

1,735,000

2,500,000

18.000,000

6,000,000

150,000

150,000

180,000

Project Schedule

Prelim.

Plans

2016

on-going

on-going

on-going

on-going

on-going

on-going

Start Canst

2018

on-going

on-going

on-going

on-going

on-going

on-going

Compl.

Const.

2017

on-going

on-going

on-going

on-going

on-going

on-going

November 2015 Revision

Page 3 of 4



TABLE 13
IMMEDIATE, 5-YEAR/ 10-YEAR and COMPREHENSIVE PRIORITIES for SEWER SYSTEM DEVELOPMENT

Priorities

Map Key

(Fig 4-3)

I

J

K

L

Capital

Project
Number

S-6960

Developer

Project

Developer

Project

Developer

Project

Developer

Project

County
Priority

Assigned

In Progress

0-5 Years

6-10 Years

6-10 Years

6-10 Years

0-5 Years

6-10 Years

Comprehensive

Comprehensive

Coordinate
Location

1344-597

1390-566

1372-579

1369-595

Description

\ program to reimburse developers for construction of major sewer anc

water facilities as shown on the approved Howard County Water &

iewer Master Plan

:urnace Avenue Sewer Improvements Phase 1-A. Project for the design

and construction of 1,420 LF of 12-inch to 15-inch supplemental parallel

nterceptor sewer to provide additional capacity

:urnace Avenue Sewer Improvements Phase 2-A. Project for the design

and construction 1,820 LF of 12-inch to 18-inch supplemental parallel

nterceptor sewer.

:urnace Avenue Sewer Improvements Phase 2-A. Project of the design

ind construction of 255 LF of8-inch supplemental parallel interceptor

•ewerto provide capacity

.icking Creek Interceptor Improvements Phase 2. A project for the

iesign and construction of 3,600 LF of 12-inch to 16-inch supplemental

larallel interceptor sewer to provide additional capacity.

instruction of 2,600 ft. of interceptor to serve areas west of Turf

/alley Road.

instruction of two 100 gpm (0.14 mgd) pump stations and force mains

n the Lawyer's Hill area to serve properties between Montgomery Road

ind 1-95.

instruction of pump stations and force main with capacities of

ipproximate 100 gpm (0.14 mgd) to serve properties east of College
avenue.

instruction of a 100 gpm (0.14 mgd) Church Lane pump station and

orce main to serve Drooertv north of Deerfield Road.

Project Costs ($)

Total

3,000,000

PL660

Eligibility
Local

3,000,000

Project Schedule

Prelim.

Plans

on-going

Start Const.

on-going

Compl.

Const.

on-going

In Progress

0-5 years (2020)
6-10 years (2025)

11-15 years (2030)

November 2015 Revision

Page 4 of 4



Table 14 (Water & Sewerage Map Symbols)

is not part of this Water & Sewerage Master Plan.

Map symbols are provided with the map legends.



TABLE 15

FLOW MONITORING DATA: WASTEWATER TREATMENT PLANTS

Service Area

Little
Patuxent

Water

Reclamation

Plant

Patapsco

Wastewater

Treatment

Plant

Design parameters (permit)

Hydraulic
(mgd)

29.0

11.57'1)

Organic (Monthly, mg/1)

BOD

5(S)

26 (W)

165 to
25 It2)

TSS

26

137
to

202

Total N

309,715
Ibs/yrl5)

22.0 to

30.5 mg/1

TP

23,358
ibs/yr'5)

3.2 to 4.4

mg/1

CY 2013
Flow (mgd)

Average

Day

18.913)

6.1<4)

Maximum

Day

37.64

N/A

Development Units

Existing

69,500

(R)

26,900

(R)

Anticipated
Buildout

87,900 (R)

37,400 (R)

(1) The County's total share capacity for the Patapsco WWTP is projected to be approximately 11.57
MGD.

(2) Influent flow and concentrations for the Patapsco WWTP from Year 1998 to Year 2006, from the
City of Baltimore Comprehensive Wastewater Facilities Master Plan, 2004.

(3) The Annual Average Daily Flow for Calendar Year 2013 excludes approximately 1.3 MGD of flow
that was flow diverted to the Patapsco WWTP basin through the Route 108 Pumping Station.

(4) The Annual Average Daily Flow for Calendar Year 2013 includes approximately 1.3 MGD of flow
diverted to the Patapsco WWTP basin through the Route 108 Pumping Station.

(5) When the average annual wastewater flow approaches 29 MGD, an annual total nitrogen
concentration of 3.5 mg/L and total phosphorus concentration of 0.25 mg/L would be necessary
to achieve an annual TN load of 309,715 and TP load of 23,358 Ibs/yr.

November 2015 Page 1 of 1



TABLE 15A

FLOW ANALYSIS TABLE

Drainage
Area

Location

Code

Subdrainage Area
Pipe Segment(s)()

Downstream Node I
ID

Upstream
Node ID

Current Piping (MGD)

Flow Capacity121
Projected Peak

Flow13'

Improved Piping (MGD)

Flow Capacity12'
Projected Peak

Flow13'

PATUXENT SEWER DRAINAGE BASIN

PS 1

LP2

LP1

MP

HB3

HB2

HB1

NL1

GR2

GR1

. DR

LITTLE PATUXENT AT ROUTE 108 P.S.

System Improvement

LITTLE PATUXENT AT MIDDLE PATUXENT

LITTLE PATUXENT AT LP WRP

System Improvement

MIDDLE PATUXENT

HAMMOND BRANCH AT BURSA ROAD

System Improvement

HAMMOND BRANCH AT U.S. ROUTE 1

System Improvement

HAMMOND BRANCH AT LP WRP

NORTH LAUREL PUMPING STATION

System Improvement

GUILFORD RUN AT ANNAPOLIS JUNCTION

GUILFORD RUN AT LP WRP

DORSEY RUN PUMPING STATION

4636121Gb

4636-Jde

4532-217

237-3733

237-3733

720-102

50-1105

50-1105

50-1105

50-1105-

1601-5

NL1-001e

NL1-001e

235-3163

235-3152

Dorsey Run PS

9693

LP2-001-

4532-218

4531-96

4531-98

720-103

50-1105A

HB1A1-01-

50-1117

HB2-015-

1601-6

49-1070

Improvement

235-3164

235-3153

678-9686

9.759

58.061

33.367

12.783

3.690

3.800

25.243

2.023

5.293

14.173

39.953

9.265

25.438

31.863

6.005

5.345

5.325

8.601

3.097

3.386

12.715

6.853

20.325

58.061

33.367

12.783

7.613

8.027

25.250

4.466

5.293

14.173

39.953

10.039

25.709

32.465

6.005

7.208

5.389

12.318

3.743

3.386

13.033

8.793

PATAPSCO SEWER DRAINAGE BASIN

D

SB2

SB1

EC

DANIELS AREA(5)

SUCKER BRANCH AT NORMANDY WOODS DR.

System Improvement

SUCKER BRANCH AT FLOW METER

System Improvement

FIBER BRANCH AT FLOW METER(4)

System Improvement

177-2069

1305-P91A

PA2H-036-

25-523

25-523

25-518C

PA1-064A

177-1176

1305-P92

PA2H-037-

19-68

PA2H-001-

26-1046A

Improvement

5.823

3.218

4.976

0.026

1.611

3.660

4.495

9.443

5.823

8.447

9.106

73.210

1.611

4.393

5.213

16.998

November 2015
Page 1 of 2



Drainage

Area

Location
Code

BB2

RB

BB1

DP11

DP8

DP5

DP3

DP1

DP2

Subdrainage Area

KERGER WEIR TO ROCKBURN P.S.

KERGER ROAD P.S.

ROCKBURN PUMPING STATION

System Improvement

BONNIE BRANCH AT FLOW METER

System Improvement

DEEP RUN AT U.S. ROUTE 1

System Improvement

DEEP RUN AT DORSEY ROAD

System Improvement

DEEP RUN AT B&O RAILROAD

System Improvement

DEEP RUN AT HANOVER ROAD

System Improvement

DEEP RUN AT FLOW METER

System Improvement

=URNACE AVENUE

Pipe Segment(s)(1)

Downstream Node]

ID

3697-29

1215-108

3696-202

3696-202

1659B

1659B

1850-1

DR2-102-

24-465

DR2-074-

506-1

DR2B-021-

181-2576

181-2576

25-276

1809-5

DR1-009a

Upstream
Node ID

3697-30

1215-109

3696-203

PA1D2-53-

1659C

PA1D2-01A

36-1022

DR2-103-

1447-101

DR2-075-

23-385

DR2B-022-

181-2577

DR2B-001-

1809-4

1809-4

4727-280A

Current Piping (MGD)

Flow Capacity121

3.619

1.312

1.952

0.071

4.970

2.081

4.059

7.600

48.154

3.955

Projected Peak
Flow(3)

0.281

1.198

1.833

4.149

7.768

5.364

5.561

8.180

21.766

1.980

Improved Piping (MGD)

Flow Capacity')

3.619

1.312

4.265

0.136

15.284

13.798

7.846

12.486

48.154

3.955

Projected Peak
Flow13'

0.281

1.198

1.877

4.113

8.877

9.602

7.410

10.371

25.536

2.160

Notes:

(1) Pipe segment(s) selected near bottom of branch. Flow conditions may vary in upstream sewer segments with changes in size and slope.

(2) Flow capacity calculated using Manning Equation for gravity flow based on pipe size and slope from Howard County record drawings.

(3) Peak flow values are the peak instantaneous flow rates calculated in the sanitary sewer hydraulic model using Year 2040 projected flow with Rainfall Event A.

(4) Includes flow from Route 108 Pumping Station.

(5) Also includes flows from other portions of SB2 area upstream of this pipe segment.

November 2015
Page 2 of 2



TABLE 16

SEWAGE SLUDGE GENERATION

Little Patuxent Water Reclamation Plant

Year

2013
(actual)

2015

Annual

ADF
(MGD)

18.9

22.1

Estimated

Biosolids
Production

(Dry Tons/
Year)

8,200

9,600^

Lime Addition
or VS

Reduction

(Dry Tons/
Year)

6,400

6,700

Total Sewage

Sludge
Production

(Dry Tons/
Year)

14/600

16,300^

Estimated

Sewage Sludge
for Disposal

(Wet Tons/
Year)

35,743

40,700^

2015-2020 Advanced Lime RDP Process to be replaced by Anaerobic Digestion & Heat Drying Process

2020

2025

2030

2035

2040

23.5

24.5

25.3

25.7

25.9

10,200^

10,60Q(1)

10,900^

11,100(1)

H,20Q(1)

-4,200^

-4,400^

-4,500^

-4/600^

-4,600^

6,000

6,200

6,400

6,500

6,600

6,500<5)

6,70Q(5)

7,000^

7,100^

7,200^

Notes:

(D

(2)

(3)

(4)

(5)

Based on biosolids production of 1.185 dry tons per MG of annual average daily flow

determined from Annual Sewage Sludge Generator Reports and RDP Biosolids Processing

System Evaluation, July 30, 2014, by HDR, Inc.

Total solids production (biosolids and lime) of 2.019 dry tons per MG of annual average daily
flow.

Total sludge production of 5.047 wet tons per MG of annual average daily flow and 38%-41%

total solids.

Assumes volatile solids content of 85% and 50% VS destruction. Adapted from Biosolids

Processing Facilities Improvements- Final Preliminary Engineering Report dated November

2014.

92% total solids content, adapted from anaerobic digestion and heat drying design

parameters, Biosolids Processing Facilities Improvements- Final PER, Table 6-3.

November 2015

Page 1 of 1



TABLE 16A

SLUDGE TREATMENT AND DISPOSAL

Little Patuxent Water Reclamation Plant

A. Sludge Treatment Process:

1. Current Operations- Settled solids from the primary clarifiers are collected and

pumped to a gravity thickener process. Settled waste activated solids (WAS) from

the secondary clarifiers are collected and pumped to a dissolved air flotation

process for thickening. After thickening, the solids are combined and dewatered

using centrifuges. Lime is applied and mixed with the raw sludge and

supplemental heat is added using the advanced alkaline RDP process to raise the

temperature of the mix to 160 degrees F for not less than 30 minutes. The process

destroys pathogens and produces a stabilized Class A/Exceptional Quality (EQ)

sludge cake suitable for direct land application.

2. Future Operations (projected for implementation Year 2020)- Due to recent and

pending regulatory changes by the Maryland Department of the Environment

(MDE) and the Maryland Department of Agriculture (MDA) that regulate the

application of biosolids to bulk agricultural land, the County undertook and

completed a Biosolids Master Plan Study in 2013 to evaluate alternatives for

biosolids handling, treatment, stabilization and disposal.

The 2013 Biosolids Master Plan was followed by a detailed study and report of

alternatives titled Biosolids Processing Facilities Improvements Preliminary

Engineering Report, November 2014. The report recommended replacing the RDP

advanced alkaline (lime) stabilization process with anaerobic digestion and direct

heat drying processes (AD+HD) to "...reduce the County's exposure to the risk of

increasing and uncertain regulatory restrictions on bulk land application/' The

report also concluded that the AD+HD processes represent "...the most cost-

effective alternative, using proven and reliable technology/ for meeting the

County's objectives for volume reduction and a versatile, high-quality product

with a variety of potential beneficial uses/'

B. Chemical Additives: Lime, Polymers. Sodium Hypochlorite is used for odor control.

November 2015

Page 1 of 3



C. Solids Content (After Dewaiering):

1. Current Operations produce a sludge filter cake with average 40% total solids

content by weight following dewatering and the addition of lime.

2. Future Operations- The proposed AD+HD processes will produce a dried uniform

granular product (pellets) with average 92% total solids content by weight.

D. Disposal/Utilization Methods

1. Current Operations- The RDP process mixes incoming, dewatered sludge with

lime and provides supplemental heat to raise the temperature of the sludge/lime

mix to 160 degrees F. The sludge then travels for 30 minutes through an oven

prior to discharge to a transport vehicle. The process achieves complete

pasteurization of the sludge producing Class A/EQ product suitable for marketing

and general distribution.

The County utilizes a sludge disposal contractor to haul and dispose of all sludge

produced at the Little Patuxent Plant. The contractor is responsible for locating

suitable sites and obtaining all required transport and application permits for land

applying the hauled sludge. The County may, at its option, require or allow the

contractor to haul sludge to the County's Alpha Ridge landfill for disposal or land-

spreading. The contractor is required to produce Class A biosolids and to develop

and maintain a marketing and distribution system.

2. Future Operations- The implementation of the proposed anaerobic digestion and

heat drying processes will provide the following operational changes:

• Primary and waste activated sludges will be thickened using gravity

thickeners.

• The thickened sludge will be pumped to new high-rate mesophilic

anaerobic digestion reactors.

• Digested solids will be pumped from the Digested Solids Storage Tanks to

the centrifuges for dewatering, thereby increasing the solids content of the

sludge from approximately 4% to 20% total solids content by weight.

• The dewatered sludge cake will be conveyed to two new belt dryers

utilizing natural gas and digester gas fuels to heat and dry the sludge,

producing a granular product with approximately 92% total solids.

November 2015

Page 2 of 3



Dried biosolids will be conveyed by pneumatic or drag-tube conveyor

system to two elevated, bolted steel storage silos with hopper bottoms for

drive-through truck loading directly beneath each silo.

The new AD+HD processes will produce a Class A/EQsIudge product with

greater flexibility for agricultural land application, and increased